Download Print this page

Craftsman 351.226121 Operator's Manual page 13

7 x 12" band saw
Hide thumbs

Advertisement

KEY
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
2O
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
A
A
PART NO.
15818.00
15819.00
01601.00
15820.00
15621.00
01393.00
15620.00
15796.00
15821.00
16463.00
15823.00
15824.00
15825.00
15033.00
15826.01
01390.00
STD551031
STD551131
STD541031
15827.00
03333.00
02438.00
16465.00
02437.00
15741.00
15748.00
15075.00
02432.00
15742.01
15743.00
STD523112
15744.01
02729.00
15745.01
STD841015
STD551137
STD551037
05367.00
03945.00
STD502503
02727.00
03940.01
15746.00
15747.01
16799.05
DESCRIPTION
Coolant Tank
Strainer
Strain Relief
Hose
Pump
1/4-20x 1/2"Socket Head Bolt
Hose Fitting
Hose Clamp
Hose
Switch Cord
Spacer
Wheel
Axle
2 x 25mm Cotter Pin
Left Leg
%-18 x 3/4"Socket Head Bolt
5/16" Flat Washer*
%" Lock Washer*
5/1_-18"Hex Nut*
Switch Box
#10-24 x 3/8"Socket Head Bolt
1/2"-28Jam Nut
1/2"Narrow Lock Washer
Position Plate
Switch Guard
Pump Cord
10-24 x 1/41' Serrated Washer Head Screw
Toggle Switch
Chip Tray
Filter
%-18 x 11/4"Hex Head Bolt*
Right Leg
%-18 x W' Socket Head Bolt
Shelf
10-1.5mm Hex Nut*
3/8"Lock Washer*
3/8"Flat Washer*
10-1.5 x 40mm Socket Head Bolt
Feed Regulator
1/4-20
X s/s"
Set Screw*
3/8-16x 1" Socket Head Bolt
Rod
Bracket
Panel
Operator's Manual
Standard hardware item available locally
Not Shown
QTY.
1
1
3
1
1
4
1
1
1
1
4
4
2
4
1
8
16
8
16
1
2
2
1
1
1
1
1
1
1
1
1
1
6
1
1
3
1
1
1
1
2
1
1
1
1
13

Advertisement

loading

  Related Manuals for Craftsman 351.226121